
PPrriimmaarryy  CCaarree  AAnnttiimmiiccrroobbiiaall  GGuuiiddeelliinneess  

 

 

Aims: 

1. To provide a simple, effective, economical and empirical approach to the treatment of common infections. 

2. To minimise the emergence of bacterial resistance in the community. 

Principles of Treatment: 

1. This guidance is based on the best available evidence, but uses professional judgement and involves patients in management decisions. 
2. This guidance should not be used in isolation; it should be supported with patient information about safety netting, back-up/delayed antibiotics, infection severity and 

usual duration, clinical staff education, and audits. Materials are available on the RCGP TARGET website 
3. In severe infection or immunocompromised, it is important to initiate antibiotics as soon as possible, particularly if sepsis is suspected. If patient is not at moderate to high 

risk for sepsis, give information about symptom monitoring, and how to access medical care if they are concerned. 
4. Where an empirical therapy has failed or special circumstances exist, microbiological advice can be obtained via telephone as per details below. 
5. Prescribe an antibiotic only when there is likely to be clear clinical benefit. 
6. Consider a ‘no’ or ‘back-up/delayed’ antibiotic strategy for acute self-limiting upper respiratory tract infections and mild UTI symptoms. 
7. Limit prescribing over the telephone to exceptional cases. 
8. Use simple, generic antibiotics if possible. Avoid broad spectrum antibiotics (eg co-amoxiclav, quinolones and cephalosporins) when narrow spectrum antibiotics remain 

effective, as they increase the risk of Clostridium difficile, MRSA and resistant UTIs. 
9. Always check for antibiotic allergies. A dose and duration of treatment for adults is usually suggested, but may need modification for age, weight, renal function, or if 

immunocompromised. In severe or recurrent cases, consider a larger dose or longer course 
10. Refer to the BNF for further dosing and interaction information (eg the interaction between macrolides and statins), and check for hypersensitivity. 
11. Have a lower threshold for antibiotics in immunocompromised, or in those with multiple morbidities; consider culture/specimens, and seek advice. 
12. Avoid widespread use of topical antibiotics, especially in those agents also available as systemic preparations (eg fusidic acid). In most cases topical use should be 

limited.  
13. In pregnancy, take specimens to inform treatment. Where possible, avoid tetracyclines, aminoglycosides, quinolones, azithromycin (except in chlamydial infection), 

clarithromycin, and high dose metronidazole (2g stat), unless the benefits outweigh the risks. Penicillins, cephalosporins, and erythromycin are safe in pregnancy.  Short-
term use of nitrofurantoin is not expected to cause foetal problems (theoretical risk of neonatal haemolysis). Trimethoprim is also unlikely to cause problems unless poor 
dietary folate intake, or taking another folate antagonist.UKTIS is a useful resource for medicines queries.  

14. This guidance is developed alongside the NHS England Antibiotic Quality Premium. The required performance in 2017/19 is: a 10% reduction (or greater) in the number 
of E. coli blood stream infections across the whole health economy; a 10% reduction (or greater) in the trimethoprim: nitrofurantoin prescribing ratio for UTI in primary 
care, and a 10% reduction (or greater) in the number of trimethoprim items prescribed to patients aged 70 years or greater; sustained reduction of inappropriate 
prescribing in primary care. 

 

University Hospital Birmingham Foundation Trust 

Office hours  (9am-5pm Mon – Fri) - 0121 371 6516 

Out of Hours via UHB switch board 

0121 371 2000 - Ask for duty microbiologist 

Heart Of England Foundation Trust 

0121 424 2000 and ask for the duty 
microbiologist on call 

Sandwell West Birmingham  

0121 554 3801 and ask for the duty 
microbiologist covering Sandwell 

Birmingham Women’s and Children’s NHS 
Foundation Trust 

0121 333 9999 and ask for duty microbiologist. 

 

Key: First Line Option Second Line Option 
 

http://www.rcgp.org.uk/TARGETantibiotics
https://www.nice.org.uk/guidance/ng51
https://www.gov.uk/government/publications/infectious-diarrhoea-microbiological-examination-of-faeces
https://www.gov.uk/government/publications/urinary-tract-infection-diagnosis
https://www.bnf.org/
http://www.uktis.org/
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UUPPPPEERR  RREESSPPIIRRAATTOORRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Acute Otitis 
Externa  
 
CKS OE 

First use analgesia for pain relief and apply localised heat (e.g. warm 
flannel).  
 
If cellulitis or disease extending outside ear canal, start oral antibiotics 
and refer to exclude malignant otitis externa

 

First line:  Analgesia  

Second line: Topical acetic acid 2%
 

OR
 

Neomycin sulphate with 
corticosteroid

 
(Otomize)

-
  

1 spray TDS  
 
1 spray TDS 

7 days 
 
7 days min to 14 days 
max

 
 

If cellulitis or disease 
extending outside ear 
canal 

Flucloxacillin  500mg QDS  7 days  

Acute Otitis 
Media 
(child doses) 
 
NICE RTIs 
 
Treating your 
infection leaflet  

Optimise analgesia and target antibiotics  

AOM resolves in 60% in 24hrs without antibiotics, which only reduce 
pain at 2 days (NNT15) and does not prevent deafness

 

 
Consider 2 or 3-day back-up or immediate antibiotics for pain 
relief if: 

<2 years AND bilateral AOM (NNT4)
 
or bulging membrane, or 

symptom score > 8 for fever; tugging ears; crying; irritability; 
difficulty sleeping; less playful; eating less (0 = no symptoms; 1 = 
a little; 2 = a lot). 

 

All ages with otorrhoea NNT3. 

Antibiotics to prevent mastoiditis NNT>4000. 

Optimise analagesia and consider 2-3 day back-up prescription if immediate antibiotics not 
indicated

 

First Line : Amoxicillin
 
 Adults: 500mg TDS 

 
Child-see BNFC for 
doses 

5 days
 
 

Second Line or 
Penicillin Allergy 

ADULTS 

Clarithromycin  
500mg BD 5 days

 
 

CHILD 

Clarithromycin 
See BNFC for doses 5 days 

http://cks.nice.org.uk/otitis-externa
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.medicinescomplete.com/mc/bnfc/current/
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UUPPPPEERR  RREESSPPIIRRAATTOORRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Acute Sore 
Throat  
 
CKS 
 
FeverPAIN  
 
Treating your 
infection leaflet  
 
NICE RTIs 

Avoid antibiotics as 82% resolve in 7 dayswithout, and pain only 

reduced by 16 hours 
 
Use FeverPAIN Score:  
FEVER in last 24hours,  
Purulence,  
Attend rapidly under 3 days 
Inflamed tonsils (severe),  
No cough or coryza 
 

Score  
0-1: 13-18% streptococci, use NO antibiotic strategy; 
2-3: 34-40% streptococci, use 3 day back-up antibiotic;  
>4: 62-65% streptococci, use immediate antibiotic if severe, or 48hr 

back-up prescription  
Advise paracetamol, self-care, and safety net.  

Antibiotics to prevent Quinsy NNT >4000  
Antibiotics to prevent Otitis media NNT 200

 

10 days penicillin lower relapse than 5 days in patients under 18 
years of age. 

Consider 2-3 day back-up/delayed prescription if immediate antibiotics not indicated 

Fever Pain 0 -1  Paracetamol  and / or other self-care measures and safety net.  

Fever Pain 2 -3, 
back -up 
prescriptio n  

Phenoxymethylpenicillin 500 mg QDS 10 days 

Penicillin Allergy or 
Child  

Clarithromycin 500mg BD 
 
Child, - See BNFC for 
doses 

5 days 

Pregnant and 
penicillin allergy 

Erythromycin 500mg QDS 5 days 

Influenza  
PHE Influenza  
 
Influenza 
prophylaxis 
 

NICE Influenza  

Annual vaccination is essential for all those at risk of influenza.
 

Antivirals not recommended for healthy adults. 
 
Treat ‘at risk’ patients, when influenza is circulating in the 
community and ideally within 48 hours of onset. (36 hours for 

zanamivir treatment in children) or in a care home where influenza is 
likely. 
 
At risk:  

- pregnant (including up to two weeks post partum) 
 - children under 6 months  
-  65 years or over 
-  chronic respiratory disease (including COPD and asthma) 
-  significant cardiovascular disease (not hypertension) 
- severe immunosuppression 
- diabetes mellitus 
-  chronic neurological, renal or liver disease 
-  morbid obesity (BMI>40). 
 
See PHE Influenza guidance for treatment of patients under 13 years 
of age. 

Treatment 

First Line:  Oseltamivir 75 mg bd 5 days 

Second Line unless 
pregnant or if there is 
resistance to 
oseltamivir or severe 
immunosuppression 

Zanamivir 10 mg BD (2 
inhalations by 
diskhaler) and seek 
advice 

10 days and seek 
advice 

https://cks.nice.org.uk/sore-throat-acute
https://ctu1.phc.ox.ac.uk/feverpain/index.php
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
https://ctu1.phc.ox.ac.uk/feverpain/index.php
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.gov.uk/government/collections/seasonal-influenza-guidance-data-and-analysis
https://www.nice.org.uk/guidance/TA168
https://www.gov.uk/government/uploads/system/uploads/attachment_data/file/580509/PHE_guidance_antivirals_influenza_2016_2017.pdf
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UUPPPPEERR  RREESSPPIIRRAATTOORRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Scarlet fever  

(GAS) 
 

PHE Scarlet Fever 

Prompt treatment with appropriate antibiotics significantly reduces 

the risk of complications. 
 
Observe immunocompromised (diabetes; women in the puerperal 
period; chickenpox) as at increased risk of developing invasive 
infection. 

First line (mild):  Analgesia 
+ 
Phenoxymethylpenicill
in 

 
 
500mg QDS  

 
10 days  

Penicillin allergy  Clarithromycin 500mg BD 5 days  

Sinusitis 
(acute)  

 
This guidance 
summarises the 
NICE Sinusitis 
(acute) guidance 
published in July 
2017, and the NICE 
RTIs guidance 
published in July 
2008 
 
Treating your 
infection leaflet 

Symptoms <10 days: do not offer antibiotics as most resolve in 14 

days without, and antibiotics only offer marginal benefit after 7 days 
(NNT15). 
 
Symptoms >10 days: no antibiotic, or back-up antibiotic if several of: 

purulent nasal discharge; severe localised unilateral pain; fever; 
marked deterioration after initial milder phase. 
 
Systemically very unwell, or more serious signs and symptoms: 

immediate antibiotic. 
 
Suspected complications: e.g. sepsis, intraorbital or intracranial, 

refer to secondary care. 
 
Self-care: paracetamol/ibuprofen for pain/fever. Consider high-dose 

nasal steroid if >12 years. Nasal decongestants or saline may help 
some. 

Consider 7-day back-up/delayed if immediate antibiotics not indicated 

First Line:  No Antibiotics.  Self care 
 
For back up prescription 

Phenoxymethylpenicillin  

 
 
 
500mg QDS 

 
 
 
5 days 

Penicillin Allergy or 
intolerance  

Doxycycline  
Or 
Clairthromycin  

200mg stat then 
100mg OD 
 
500mg BD  

5 days 

Very unwell or 
worsening:>10 days         

Co-amoxiclav
  

 

Mometasone  

625mg TDS 
 
200micrograms BD 

5 days 
 
14 days  

  

https://www.gov.uk/government/publications/scarlet-fever-managing-outbreaks-in-schools-and-nurseries
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
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LLOOWWEERR  RREESSPPIIRRAATTOORRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

NNoottee:: Low doses of penicillins are more likely to select out resistance. Do not  use quinolone ( ciprofloxacin, ofloxacin) first line due to poor pneumococcal activity
-
.  Reserve all 

quinolones (including levofloxacin) for proven resistant organisms.   

Acute cough, 
bronchitis  

NICE RTIs  
 
Treating your 
infection leaflet 

Antibiotic little benefit if no co-morbidity
 

Second line: Consider 7day back-up antibiotic with advice that 

symptom resolution can take 3 weeks and safety-net. 
 
Consider immediate antibiotics if > 80yr and ONE of: 
hospitalisation in past year, taking oral steroids, insulin-dependant 
diabetic, congestive heart failure, serious neurological 
disorder/stroke OR> 65yrs with 2 of above.  
 
Consider CRP if antibiotic is being considered. 

No antibiotics if CRP<20mg/L and symptoms for >24 hours; back-
up antibiotics if 20-100mg/L; immediate antibiotics if >100mg/L 
 
Doxycycline is not suitable for children. 

Consider  7day back-up antibiotic with advice 

First Line:  Do Not Prescribe Antibiotics - advice on self-care and safety netting .  

Second Line 
Back-up antibiotic:

 
Amoxicillin  

500 mg TDS 
 
See BNFC for child doses 

5 days 

Penicillin Allergy Doxycycline 200 mg stat then 100 mg OD 5 days 

Clarithromycin  
 
 
Pregnancy :consider 
erythromycin   

500 mg BD 
See BNFC for child doses 
 
500mg QDS  

5 days
 

Acute 
exacerbation of 
COPD 

NICE COPD   
GOLD COPD 

Treat with antibiotics if purulent sputum and increased shortness 
of breath and/or increased sputum volume. 

 
Risk factors for antibiotic resistant organisms include severe 
COPD(MRC>3) co-morbidity, frequent exacerbations, antibiotics in 
last 3 months  

First Line : Amoxicillin 500 mg TDS 5 days
 

Second Line or if
 

Penicillin Allergy
 

Doxycycline 200 mg stat then100 mg OD  5 days
 

Clarithromycin 500 mg BD 5 days
 

If resistance 
(Third Line): 

Co-amoxiclav 625 mg TDS 5 days 

https://www.nice.org.uk/guidance/cg69/evidence/full-guideline-196853293
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/~/media/4462C4AB923D426A8833C3C8BF7F6ECF.ashx
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.nice.org.uk/guidance/cg101
http://goldcopd.org/global-strategy-diagnosis-management-prevention-copd-2016/
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LLOOWWEERR  RREESSPPIIRRAATTOORRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Community -
acquired 
pneumo nia– 
ADULT  
 
NICE 191 

Use CRB65 score to guide mortality risk, place of care & 
antibiotics. Each CRB65 parameter scores1:  
 
Confusion (AMT<8) 
Respiratory rate >30/min;  
BP systolic <90 or diastolic ≤ 60 
Age >65 

 
Score 3-4 urgent hospital admission;  
Score 1-2 intermediate risk consider hospital assessment 
Score 0 low risk: consider home-based care. 

Give safety-net advice and likely duration of different symptoms, 
e.g. cough 6 weeks. 
 
Mycoplasma infection is rare in over 65s.  
 
Pregnancy :consider erythromycin and seek advice  

IF CRB65=0:  

First Line : Amoxicillin
 

500 mg TDS 5 days 
(Review at 3 days & 
extend to 7-10 days if 
poor response) 

Second Line or 
 

Penicillin Allergy
 

Doxycycline  200 mg stat then100 mg OD 5 days 
(Review at 3 days & 
extend to 7-10 days if 
poor response) 

Clarithromycin  500 mg BD 

If CRB65=1-2 & AT HOME Clinically assess need for dual therapy for atypicals 

First Line :
 

 
Or 

Amoxicillin  
AND  
Clarithromycin 

 

500 mg TDS 
 
500 mg BD 

7-10 days 

Penicillin Allergy Doxycycline alone 200 mg stat then 100 mg OD 7-10 days 

Community - 
acquired 
pneumonia – 
CHILDREN 
 
Treatment in the 
community 
 

CKS - Community 
Acquired 
Pneumonia in 
children 
 
BTS  

CRB65 scoring system not appropriate, see BTS  
 
For children who are managed at home advise carers to:  

¶ Control fever and maintain hydration with self-care 
measures.  

¶ Check on the child regularly, including through the night, 
and seek medical advice if the child deteriorates or the 
carers are unable to cope. 

 
Arrange a review of the child and refer for hospital 
assessment if:  

The child deteriorates on treatment.  
The child does not improve after 48 hours of treatment. 

For child well enough to be treated in the community 

Child under 5 years of age 

First Line :
 

Amoxicillin 1 month – <1 year:  
125mg TDS 
1 - <5 years: 250mg TDS 

5 - 7 days 

Second Line or 
Penicillin Allergy 

Clarithromycin  See dose in BNFC 7 days 

Child >5 years of age 

First Line :
 

Amoxicillin > 5 years: 500mg TDS  5 – 7 days 

Second Line or 
Penicillin Allergy 
OR during known 
Mycoplasma 
outbreak 

Clarithromycin See dose in BNFC 7 days 

 

https://www.nice.org.uk/guidance/cg191
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children
https://www.brit-thoracic.org.uk/standards-of-care/guidelines/bts-guidelines-for-the-management-of-community-acquired-pneumonia-in-children-update-2011/
https://www.brit-thoracic.org.uk/standards-of-care/guidelines/bts-guidelines-for-the-management-of-community-acquired-pneumonia-in-children-update-2011/
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children#!scenariorecommendation:2
http://cks.nice.org.uk/cough-acute-with-chest-signs-in-children#!scenariorecommendation:2
https://www.medicinescomplete.com/mc/bnfc/current/
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MMEENNIINNGGIITTIISS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Suspected 
meningococcal 
disease  

NICE Meningitis 

Transfer all patients to hospital immediately. 

 
 IF time before admission, and non-blanching rash, give IV 

benzylpenicillin or cefotaxime, unless definite history of 
hypersensitivity

,
 

 
Do not give IV antibiotics if there is a definite history of 
anaphylaxis; rash is not a contraindication  
 
Prevention of secondary case of meningitis:  Only prescribe 
following advice from Public Health England  

9 am – 5 pm: 0344 225 3560 option 2       

Out of hours:  01384 679 031 

First Line : IV or IM benzylpenicillin Children <1 yr: 300 mg 

Children 1 - 9 yr: 600 mg 

Adult/ Child 10+ years : 
1200mg 

STAT  

(give IM if vein cannot 
be accessed) 

Second Line:
 

IV or IM cefotaxime Child < 12 yrs: 50mg/kg  

Adult/ Child 12+ years: 
1000mg 

 

UURRIINNAARRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

URINARY TRACT INFECTIONS – refer to PHE UTI guidance for diagnosis information 

Note: As antimicrobial resistance and Escherichia coli  bacteraemia is increasing, use nitrofurantoin first line, always give safety net and self care advice and consider risks for 
resistance.

  
Give TARGET UTI leaflet  

Acute 
prostatitis  
BASHH  

CKS 

Send MSU for culture and start antibiotics.  

4 week course may prevent chronic prostatitis 
 

Quinolones achieve higher prostate levels 

First Line:  Ciprofloxacin 
  

 Or 

 Ofloxacin   

500 mg BD 

 

200mg BD 

28 days  

Second Line: Seek local specialist advice  

Acute 
pyelonephritis  
 

UTI leaflet 

If admission not needed, send MSU for culture & susceptibility 
and start antibiotics  

If no response within 24 hours, seek advice 
 

 

If ESBL risk and with microbiology advice consider IV antibiotic 

via outpatients (OPAT) 

First Line:  Co-amoxiclav  500/125 mg TDS   7 days  

Second Line or 
Penicillin Allergy 

Ciprofloxacin 
 

500 mg BD 7 days 
 

Deescalate after microbiology re sults if sensitive  

https://www.nice.org.uk/guidance/cg102/resources/meningitis-bacterial-and-menigococcal-septicaemia-in-under-16s-recognition-diagnosis-and-management-35109325611205
https://www.gov.uk/government/publications/urinary-tract-infection-diagnosis
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/-/media/424A4600AB25408EB2135288708B19FB.ashx
http://www.bashh.org/guidelines
http://cks.nice.org.uk/prostatitis-acute
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/-/media/424A4600AB25408EB2135288708B19FB.ashx
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UURRIINNAARRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

UTI in adults  
(lower)  
 

PHE UTI Diagnosis 

 

TARGET UTI leaflet  

RCGP UTI 

 

SIGN UTI 

 

NHS Scotland UTI 

All patients first line antibiotic: 

Nitrofurantoin if GFR >45mls/min;+ if GFR 30-45mls/min, only 
use if no alternative. 

Treat women with severe / or ≥3 symptoms.
 

Women <65 years (mild/≤2 symptoms):
 
consider back-up 

antibiotic and pain relief.  

If urine not cloudy, 97% NPV of no UTI.If urine cloudy, use 
dipstick to guide treatment: nitrite, leukocyctes, blood all negative 
76% NPV;nitrite plus blood or leukocytes 92% PPV of UTI. 

Men <65 years: consider prostatitis and send MSU, or if 

symptoms mild or non-specific, use negative dipstick to exclude 
UTI. 

>65 years: treat if fever >38°C, or 1.5°C above base twice in 12 

hours AND dysuria OR >1 other symptoms. 

If treatment failure: always send urine for culture. 

MHRA advice (Drug Safety Update – September 2014) 

Short course (3 to 7 days) may be used with caution in certain 
patients with an eGFR of 30 to 44 ml/min/1.73m

2
.  

Low risk of resistance: younger women with acute UTI and no 

resistance risks. 

Risk factors for increased resistance include: care-home 

resident; recurrent UTI (2 in 6 months; >3 in 12 months); 
hospitalisation for >7 days in the last 6 months; unresolving 
urinary symptoms; recent travel to a country with increased 
resistance; previous UTI resistant to trimethoprim, 
cephalosporins, or quinolones. 

If risk of resistance: send urine for culture and susceptibility 
testing and ALWAYS safety net.

 

First Line:  Nitrofurantoin 
 

Please note MHRA 
advice 

Modified Release 100mg  BD 
(increases compliance)  

Or 

Immediate release 50mg 
QDS  (DURING SUPPLY 
ISSUES ONLY) 

Women 3 days  

Men 7 days 

If GFR<30mls/min: 
Pivmecillinam 

Check with local lab for 
susceptibility testing 

400mg stat then 200mg TDS
 
 

(400mg if high resistance 
risk) 

Second Line: If low risk of resistance: 
trimethoprim

 

 

If high risk of resistance: 

Fosfomycin*  

200mg BD 

 

3g stat in women 

Men: 3g dose day 1 and day 
4 (unlicensed) 

 

If susceptible  Amoxicillin 500 mg TDS Women 3 days  

Men 7 days 

Third Line  Perform culture in all treatment failures & seek advice. 

UTI in patients with catheters : antibiotics will not eradicate asymptomatic bacteriuria; only treat if systemically unwell or pyelonephritis likely.
 
Do not use prophylactic antibiotics for 

catheter changes unless there is a history of catheter-change-associated UTI or trauma. Take sample if new onset of delirium, or one or more symptoms of UTI. 

https://www.gov.uk/government/publications/urinary-tract-infection-diagnosis
https://www.gov.uk/government/publications/urinary-tract-infection-diagnosis
http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/-/media/424A4600AB25408EB2135288708B19FB.ashx
http://www.rcgp.org.uk/courses-and-events/online-learning/ole/urinary-tract-infections.aspx
http://www.sign.ac.uk/assets/sign88.pdf
http://www.sign.ac.uk/assets/sign88.pdf
http://www.scottishmedicines.org.uk/files/sapg/Alternative_management_of_lower_UTI_in_non-pregnant_women.pdf
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
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UURRIINNAARRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

UTI in Children  
NICE UTI in under 
16s 

Child <3 months: refer urgently for assessment
 

 

Child ≥ 3 months: use positive nitrite to guide antibiotic use. 

Start antibiotics
 
ALSO send pre-treatment MSU.

 

 

Imaging: only refer if child <6 months, or recurrent or atypical UTI
 

Lower UTI :  

First Line:  Trimethoprim See BNFC  for dosing  3 days  

Second Line: Cefalexin See BNFC  for dosing 

If susceptible   Amoxicillin See BNFC  for dosing  

Upper UTI : refer to paediatrics to: obtain a urine sample for culture assess for signs of systemic 

infection; consider systemic antimicrobials 

UTI in 
pregnancy  

SIGN UTI 

Send MSU for culture and start antibiotics in all with significant 
bacteriuria, even if asymptomatic. 

 

Short-term use of nitrofurantoin is unlikely to cause problems to 
the foetus. 
 

Avoid trimethoprim if low folate status or on folate antagonist
 

 

MHRA advice (Drug Safety Update – September 2014) 

Short course (3 to 7 days) may be used with caution in certain 
patients with an eGFR of 30 to 44 ml/min/1.73m

2
.  

Nitrofurantoin is contraindicated in patients with an estimated 
glomerular filtration rate (eGFR) of less than 45 ml/min/1.73m

2
 

First Line  Nitrofurantoin  

Please note MHRA 
advice 

 

Unless at term 

Modified release 100mg  BD 

or 

Immediate release 50mg 
QDS  

All for 7 days 

If susceptible Amoxicillin 500mg TDS  

Second Line: Trimethoprim 

(+ folate if 1
st
 trimester) 

200 mg bd (off label)  

Third line 

(risk of C Diff) 

Cefalexin 500 mg BD  

https://www.nice.org.uk/Guidance/CG54
https://www.nice.org.uk/Guidance/CG54
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.medicinescomplete.com/mc/bnfc/current/
https://www.medicinescomplete.com/mc/bnfc/current/
http://www.sign.ac.uk/assets/sign88.pdf
http://www.uktis.org/docs/trimethoprim.pdf
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
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UURRIINNAARRYY  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Recurrent UTI 
in non -
pregnant 
women  

 
(>3 microbiologically 
confirmed UTIs in 12 
months or > 2 
microbiologically 
confirmed UTIs in 6 
months) 

 

TARGET UTI leaflet 

Recurrent UTI  
Flowchart  

First line: simple measures, including hydration and analgesia. 

Cranberry products work for some women, but good evidence is 
lacking. 

Second line: standby
 
or post-coital antibiotics. 

Third line: antibiotic prophylaxis 

 

MHRA advice (Drug Safety Update – September 2014) 

Nitrofurantoin is contraindicated in patients with an estimated 
glomerular filtration rate (eGFR) of less than 45 ml/min/1.73m2 

 

Review at 3 months. 

First line  Simple measures, including hydration and analgesia.. 3-6 months review 
recurrence rate and 
need  Second line  Standby or post-coital antibiotics 

Antibiotic 
prophylaxi s 
indicated  

First line  

Nitrofurantoin MR 

Please note MHRA 
advice 

100 mg At night
  
or post coital 

stat (off-label)  

Second line Cefalexin  

 

Or  

250mg OD  

Only if recent culture 
sensitive; 

 

Trimethoprim 

 

 

 

200mg at night
  
or post coital 

stat (off-label) 

 

http://www.rcgp.org.uk/clinical-and-research/toolkits/target-antibiotics-toolkit/-/media/424A4600AB25408EB2135288708B19FB.ashx
http://www.bhamcrosscityccgformulary.nhs.uk/docs/Recurrent%20UTI%20flow%20chart%20-%20final%20.pdf?UNLID=896780184201710189924
http://www.bhamcrosscityccgformulary.nhs.uk/docs/Recurrent%20UTI%20flow%20chart%20-%20final%20.pdf?UNLID=896780184201710189924
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
https://www.gov.uk/drug-safety-update/nitrofurantoin-now-contraindicated-in-most-patients-with-an-estimated-glomerular-filtration-rate-egfr-of-less-than-45-ml-min-1-73m2
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GGAASSTTRROO--IINNTTEESSTTIINNAALL  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Candidiasis  - 
Oral  

CKS 

Topical azoles are more effective than topical nystatin
 

Oral candidiasis rare in immunocompetent adults; consider 
undiagnosed risk factors including HIV. 

For extensive/severe candidiasis or HIV or immunosuppression 
use oral fluclonazole.  

 

Fluconazole if extensive/severe candidiasis; if HIV or 
immunosuppression use 100mg.  

 

MHRA- Topical miconazole, including oral gel: reminder of 
potential for serious interactions with warfarin 

Localised or mild oral candidal infection 

First Line:  Miconazole oral gel Apply 20mg/mLQDS after 
meals ( hold in mouth after 
food) 

7 days
 
or until 2 days 

after symptoms 
resolve 

If miconazole not 
tolerated  

Nystatin suspension 100,000 units/mL (4ml) QDS 
after meals. Half on each side 

7 days or until 2 days 
after symptoms 
resolve 

Extensive or severe candidiasis 

First Line:  Fluconazole (oral)  100mg OD 7 days
 
or further 7 days if 

persistent
 

Clostridium 
difficile  

PHE C Diff   

Stop unnecessary antibiotics and/or PPIs and antiperistaltic 
agents. 

Mild cases less then 4 episodes a day may respond without 
metronidazole.  

70% respond to metronidazole in 5 days; 92% in 14 days
 

If severe symptoms or signs (below) should treat with oral 

vancomycin, review progress closely and/or consider hospital 
referral. 

Definition of severe: T >38.5
o
C; or WCC >15, or rising 

creatinine or signs/symptoms of severe colitis
 

1
st 

episode  Metronidazole 
 

400mg TDS   
 

14 days  

2
nd

/ 3
rd

 episode/ severe Seek microbiologist advice 

http://cks.nice.org.uk/candida-oral
file:///C:/Users/rakhi.aggarwal/AppData/Local/Microsoft/Windows/Temporary%20Internet%20Files/Content.Outlook/MI8CQLCQ/Topical%20miconazole,%20including%20oral%20gel:%20reminder%20of%20potential%20for%20serious%20interactions%20with%20warfarin
file:///C:/Users/rakhi.aggarwal/AppData/Local/Microsoft/Windows/Temporary%20Internet%20Files/Content.Outlook/MI8CQLCQ/Topical%20miconazole,%20including%20oral%20gel:%20reminder%20of%20potential%20for%20serious%20interactions%20with%20warfarin
https://www.gov.uk/government/collections/clostridium-difficile-guidance-data-and-analysis
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GGAASSTTRROO--IINNTTEESSTTIINNAALL  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Helicobacter 
pylori  

 

PHE H Pylori 

  

NICE GORD and 
dyspepsia 

ALL PPI use should be in line with the formularly. 

 

Treat all positives if known DU, GU or low grade MALToma. NNT 
in Non-Ulcer dyspepsia:14. 

 

Do not offer eradication for GORD  

Do not use clarithromycin, metronidazole or quinolone if used in 
past year for any infection  

 

Penicillin allergy: use PPI plus clarithromycin plus 

metronidazole. If previous clarithromycin use PPI plus bismuthate 
salt plus metronidazole plus tetracycline.  

 

Relapse and previous metronidazole & clarithromycin: use 

PPI plus amoxicillin, plus either tetracycline or levofloxacin  

 

Retest for H. pylori post DU/GU or relapse after second line 
therapy: using breath or stool test OR consider endoscopy for 

culture and susceptibility.  

First line  :  

 

*lowest acquisition 
cost 

ALWAYS USE PPI 

+ 

Amoxicillin  + 

Either  

 

Clarithromycin  

or  

Metronidazole 

BD 

 

1g BD 

 

 

500mg BD 

 

400mg BD 

7-14 days  

MALToma 14 days 

Penicilin allergy & 
previous 
clarithromycin 

PPI* +  

 

bismuth subsalicylate 
(Pepto Bismol) +  

 

metronidazole  

+ 

tetracycline 
hydrochloride
 

BD     

 

525mg BD 

 

 

400mg BD 

 

500mg QDS
 

Relapse 
 

 

PPI + 

 

Amoxicillin + 

Tetracyline  

or  

levofloxacin  

BD  

1g BD  

 

500mg QDS  

 

250mg BD 

     
 

 

Third line  Seek specialist advice (gastroenterologist) 

https://www.gov.uk/government/publications/helicobacter-pylori-diagnosis-and-treatment
https://www.gov.uk/government/publications/helicobacter-pylori-diagnosis-and-treatment
https://www.nice.org.uk/guidance/cg184
https://www.nice.org.uk/guidance/cg184
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GGAASSTTRROO--IINNTTEESSTTIINNAALL  TTRRAACCTT  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Infectious 
diarrhoea  

 
PHE Diarrhoea 

Refer previously healthy children with acute painful or bloody 
diarrhoea to exclude E coli 0157 infection

 

Antibiotic therapy usually not indicated unless patient is 
systemically unwell.  

 

If systemically unwell and campylobacter suspected (e.g. 
undercooked meat and abdominal pain), consider clarithromycin 
500mg BD for 5–7 days, if treated early (within 3 days). 

First lin e : Clarithromycin  500 mg BD  5-7 days 

Traveller s 
diarrhoea  

Prophylaxis rarely, if ever, indicated. 

 

Consider stand-by antimicrobial only for patients at high risk of 
severe illness, or visiting high risk areas 

If standby 
treatment 
appropriate give:  

 

Azithromycin 

(Private Rx). 
 

 

500 mg OD  

 

3 days 

 

Prophylaxis or 
treatment  

Bismuth subsalicylate 
(Pepto Bismol) 

Buy OTC  

2 tablets QDS  Prophylaxis or 
treatment  

2 days  

Threadwor m 

CKS 

 

Treat all household contacts at the same time. PLUS Advise 
hygiene measures for 2 weeks (hand hygiene, pants at night, 
morning shower (include perianal area). PLUS Wash sleepwear, 
bed linen, dust, and vacuum on day one. 

Child <6 months add perianal wet wiping or washes 3 hourly 
during day 

All patients  >6 
months: 

 
Mebendazole  

(off-label if <2yrs) 

100 mg stat  repeat in 2 weeks if 
infestation persists 

Child <6 months mebendazole is unlicensed use hygiene measures alone  

Worms  - Other  Seek advice from infection specialist Treatment to be prescribed by infection specialist (Not GP) 

 

https://www.gov.uk/government/publications/infectious-diarrhoea-microbiological-examination-of-faeces
http://cks.nice.org.uk/threadworm
http://cks.nice.org.uk/threadworm
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GGEENNIITTAALL  TTRRAACCTT  IINNFFEECCTTIIOONNSS  Contact UKTIS for information on foetal risks if patient is pregnant. 

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

STI screening People with risk factors should be screened for chlamydia, gonorrhoea, HIV, syphilis. Refer individual and partners to GUM service.  Risk factors: < 25 years, no condom 

use, recent (<12mth)/frequent change of partner, symptomatic partner, area of high HIV. 

Bacterial 
vaginosis  

BASHH 

Oral metronidazole is as effective as topical treatment but is 
cheaper. 

Less relapse with 7 day than 2g stat at 4 weeks  

 

Pregnant/breastfeeding: avoid 2g stat 
 

Treating partners does not reduce relapse 
 

First Line:  Metronidazole (oral)
 
 400 mg BD     

or  2 g  

7 days  

stat 
 

Second Line: Metronidazole 0.75% 
vaginal gel 

5 g applicatorful at night 5 nights  

Third Line Clindamycin 2% cream  5 g applicatorful at night 7 nights  

Candidiasis - 
Vaginal  

 BASHH 
Vulvovaginal 
candidiasis 

All topical and oral azoles give 70 cure. 

 

In pregnancy, avoid oral azoles, and use intravaginal treatment 
for 7 days

 

Treatment options 
first line:  

Clotrimazole 
 

OR 

 

Miconazole  

OR 

Fluconazole (oral)  

500 mg pessary OR  

10% vaginal cream 

 

100mg pessary 

 

150mg  

Stat 

14 days 

 

Stat 

 

Stat 

Recurrent:induction/ 
maintainance 

(>4 episodes per 
year) 

Fluconazole 150mg every 72 hours (3 
doses) then 150mg once 
WEEKLY  

6 months 

In pregnancy: avoid oral azoles, and use intravaginal treatment for 7 days
 

Chlamydia 
trachomatis /  
urethritis  

SIGN 

BASHH 

PHE 

CKS 

Opportunistically screen all aged 16-24yrs 
 

Treat partners and refer to GUM service  

Repeat test for cure in all at 3 months  

 

Pregnancy
/
breastfeeding: azithromycin is the most effective 

option. Due to lower cure rate in pregnancy, test for cure at least 
3 weeks after end of treatment  
 

Doxycycline: not for use in pregnancy or lactation 

First Line:  Azithromycin tablets
 
 
 

1 g  Stat
 

Second Line: Doxycycline  100 mg BD 7 days
 

Pregnant or breastfeeding:  

First Line:  Azithromycin tablets 
 

1g (off-label use) stat 
 

Second Line: Erythromycin  500 mg BD 10-14 days   

Third Line Amoxicillin  500 mg TDS    7 days  

http://www.uktis.org/
https://www.bashh.org/documents/62/62.pdf
https://www.bashh.org/documents/1798.pdf
https://www.bashh.org/documents/1798.pdf
https://www.bashh.org/documents/1798.pdf
http://www.sign.ac.uk/guidelines/fulltext/109/index.html
http://www.bashh.org/guidelines
https://www.gov.uk/government/publications/chlamydia-trachomatis-diagnosis-guide-for-general-practices
https://www.gov.uk/government/publications/chlamydia-trachomatis-diagnosis-guide-for-general-practices
http://cks.nice.org.uk/chlamydia-uncomplicated-genital
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GGEENNIITTAALL  TTRRAACCTT  IINNFFEECCTTIIOONNSS  Contact UKTIS for information on foetal risks if patient is pregnant. 

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Epididymitis  Usually due to Gram-negative bacteria in men over 35 years with 
low risk of STI. 

 

If under 35 years or STI risk, refer to GUM. 

At low risk of STI:  Ofloxacin  

Or 

Doxycycline  

200mg bd 

 

100mg BD 

14 days 

High Risk or under 
35 years  

Refer to GUM 

Gonorrhoea  Antibiotic resistance is now very high
. 
Use IM ceftriaxone plus 

azithromycin and refer to GUM. Test of cure is essential.  
First Line:  Ceftriaxone PLUS 

 
Azithromycin tablets  

500mg IM 
 
1g 

Stat  
 
Stat 

Genital herpes  

BASHH Anogenital 
herpes 
 
CKS Herpes 
simplex - genital 

Advise: saline bathing, analgesia, or topical lidocaine for pain, 
and discuss transmission. 
 
First episode: treat within five days if new lesions or systemic 

symptoms, and refer to GUM.  
 
Recurrent: self-care if mild, or short, immediate treatment, or 

suppressive therapy if more than six episodes per year.  

First Line:  Oral aciclovir
  

OR  
valaciclovir

 
 

400mg TDS 
 
500mg BD  

5 days 
 
2 days  

Recurrent  Aciclovir 800mg TDS  2 days 

Pelvic 
Inflammatory 
Disease 

BASHH 

Refer woman &  sexual contacts to GUM service
 

Always culture for gonorrhoea & chlamydia  

 

If gonorrhoea likely (partner has it, sex abroad, severe 
symptoms), resistance to quinolones is high, use ceftriaxone 
regimen, or refer to GUM 

First Line:  Metronidazole PLUS  

Ofloxacin    

400 mg BD     

400 mg BD  

14 days  

14 days 

If high risk of 
gonorrhoea 

Refer to GUM  

Trichomoniasis  

BASHH 

Oral treatment needed as extravaginal infection common . Treat 
partners and refer to GUM service for other STIs.  

In pregnancy or breastfeeding: avoid 2g single dose 
metronidazole, consider clotrimazole for symptom relief (not 
cure) if metronidazole declined.  

First Line:  Metronidazole 
 
 400 mg BD  

or  

2g stat  (more adverse 
effects) 

5-7 days  

Pregnant or 
breastfeeding: 

Clotrimazole  100 mg pessary at night 6 nights  

 

http://www.uktis.org/
http://www.bashh.org/documents/HSV%20Final%20guidelines%20with%20ref%20sorted.pdf
http://www.bashh.org/documents/HSV%20Final%20guidelines%20with%20ref%20sorted.pdf
https://cks.nice.org.uk/herpes-simplex-genital
https://cks.nice.org.uk/herpes-simplex-genital
https://www.bashh.org/documents/3572.pdf
https://www.bashh.org/documents/UK%20national%20guideline%20on%20the%20management%20of%20TV%20%202014.pdf
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SSKKIINN  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Note: Refer to RCGP Skin Infections online training. For MRSA, discuss therapy with microbiologist. 

Acne 

CKS 

Mild (open and closed comedones) or moderate 
(inflammatory lesions): 

First-line: self-care (wash with mild soap; do not scrub; avoid 

make-up). 

Second-line: topical retinoid or benzoyl peroxide. 

Third-line: add topical antibiotic, or consider addition of oral 

antibiotic. 

Severe (nodules and cysts): add oral antibiotic (for 3 months 

max) and refer.  

First line  Self-care   

Second line : Topical retinoid 
treatment for acne or 
benzoyl peroxide.  

Thinly OD 

5% cream OD-BD 

6-8 weeks  

Third line  Clindamycin (topical) 1 % cream thinly Apply BD 12 weeks  

Treatment failure/ 
severe  

Doxycycline 

 

 

OR Lymecycline 

 

OR Erythromycin 

200mg stat then 100mg 
OD 

 

408mg OD 

 

500mg  BD  

(first line in pregnancy 
and children under age 
of 12 years) 

6-12 weeks 

Bites (Tick)  Prophylaxis: if attached tick is identified as I. scapularis and has 

been attached for >36 hours; prophylaxis can be started within 72 
hours of removal.   

Prophylaxis Doxycycline  200mg  Stat  

Treatment Doxycycline  

OR 

Amoxicillin 

100mg  BD 

 

500mg TDS 

21 days 

 

21 days 

http://www.rcgp.org.uk/learning/online-learning/ole/skin-infections.aspx
http://cks.nice.org.uk/acne-vulgaris
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SSKKIINN  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Note: Refer to RCGP Skin Infections online training. For MRSA, discuss therapy with microbiologist. 

Bites (Human 
or Animal)  

CKS 

Human: Thorough irrigation is important. Assess risk of tetanus, 

HIV, hepatitis B&C 

Antibiotic prophylaxis is advised 

 

Cat: always give prophylaxis. 

 

Dog: give prophylaxis if: puncture wound; bite to hand, foot, face, 

joint, tendon, or ligament; immunocompromised, cirrhotic, asplenic, 
or presence of prosthetic valve/ joint.  

Prophylaxis or 
treatment all 
bites:  

Co-amoxiclav 
 

625 mg TDS  All for 7 days 

Animal bite 

(Penicillin allergy) 

 

Review all at 24 
and 48 hours, as 
not all pathogens 
are covered. 

Metronidazole 

 PLUS  

Doxycycline 

400 mg TDS  

 

200mg stat then 100 mg 
BD  

Human bite: 

(Penicillin allergy) 

Review all at 24 
and 48 hours, as 
not all pathogens 
are covered. 

Metronidazole  

PLUS  

Clarithromycin 
 

400 mg TDS  

 

500 mg BD  

Cellulitis and 
erysipelas  

 

CREST Cellulitis 

 

BLS Cellulitis 

Class I: patient afebrile and healthy, other than cellulitis, use oral 

flucloxacillin alone 

If river or sea water exposure, discuss with a specialist 

 

Class II: patient febrile and ill, or comorbidity, admit for 

intravenous treatment, or use OPAT. 

 

Class III: If toxic appearance, admit.
 
 

 

Erysipelas: often facial and unilateral. 

Use flucloxacillin for non-facial erysipelas 

First Line:
 

Flucloxacillin 
 

500mg  QDS
 

All for 7 days. 

If slow response 

continue for a further 7 
days If penicillin allergic: 

 

Penicillin allergy 
and on statins:  

 

Unresolving  

Clarithromycin
 

 

Doxycycline 

 

 

Clindamycin 

500mg BD 

 

200mg stat then 100mg 
OD 

 

450mg QDS 

Facia (non-
dental)l: 

Co-amoxiclav 500/125 mg TDS  

http://www.rcgp.org.uk/learning/online-learning/ole/skin-infections.aspx
http://cks.nice.org.uk/bites-human-and-animal
http://www.acutemed.co.uk/docs/Cellulitis%20guidelines,%20CREST,%2005.pdf
http://www.thebls.com/the-bls/professional-and-patients/cellulitis-in-lymphoedema/
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SSKKIINN  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Note: Refer to RCGP Skin Infections online training. For MRSA, discuss therapy with microbiologist. 

Cold sores 

CKS Cold sores 

Most resolve after 5 days without treatment, OTC preparations are available.   Topical antivirals applied prodromally can reduce duration by 12-18 hours. If frequent, 

severe, and predictable triggers: consider oral prophylaxis: aciclovir 400mg, twice daily, for 5-7 days 

Dermatophyte 
infection – Nail  

 

PHE Fungal skin 
and nail infections 

Take nail clippings; start therapy only if infection is confirmed 
 

 

Oral terbinafine is more effective than oral azole  

 

Liver reactions rare with oral antifungals  

If candida or non-dermatophyte infection is confirmed, use oral 
itraconazole  

 

To prevent recurrence: apply weekly 1% topical antifungal cream 

to entire toe area 

 

For children, seek specialist advice
 
 

First line: Terbinafine (oral)  

Stop treatment when 
continual, new, healthy, 
proximal nail growth  

250 mg OD fingers 6 weeks  

toes 12 weeks 

Second line: Itraconazole(oral) 
  

Stop treatment when 
continual, new, healthy, 
proximal nail growth  

200 mg BD 7 days monthly fingers 2 courses 

toes 3 courses 

Topical nail lacquer limited evidence of effectiveness 

Dermatophyte 
infection – 
Skin  

 
PHE Fungal skin 
and nail infections 

Most cases: Terbinafine is fungicidal  so treatment time shorter 

than with fungistatic imidazoles
 

If candida possible, use imidazole  

If intractable or scalp, send skin scrapings. 

If infection confirmed, use oral terbinafine/itraconazole  

Scalp: oral therapy is usually indicated discuss with specialist  

First Line:  Terbinafine 1% (topical) 
 

BD 1-4 weeks 

Second Line: Imidazole 1% (topical)  BD 4- 6 weeks  

Athleteôs foot only Topical undecenoates 
(Mycota®)  

BD 

http://www.rcgp.org.uk/learning/online-learning/ole/skin-infections.aspx
https://cks.nice.org.uk/herpes-simplex-oral
https://www.gov.uk/government/publications/fungal-skin-and-nail-infections-diagnosis-and-laboratory-investigation
https://www.gov.uk/government/publications/fungal-skin-and-nail-infections-diagnosis-and-laboratory-investigation
https://www.gov.uk/government/publications/fungal-skin-and-nail-infections-diagnosis-and-laboratory-investigation
https://www.gov.uk/government/publications/fungal-skin-and-nail-infections-diagnosis-and-laboratory-investigation
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SSKKIINN  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Note: Refer to RCGP Skin Infections online training. For MRSA, discuss therapy with microbiologist. 

Diabetic Leg 
Ulcers  

Antibiotics are rarely indicated for leg ulcers. Ulcers are always colonised. Antibiotics do not improve healing unless active infection 
  
 

All patients should have appropriate microbiological sampling before antibiotics are started (eg. blood cultures in a pyrexial patient and appropriately taken biopsy, 
curretage or deep wound swabs in the presence of an infected ulcer. A superficial swab of the ulcer is not sufficient). Awaiting culture results should not preclude 
commencement of antibiotics if these are clinically required for immediate treatment of patients with features of severe sepsis. Antibiotics used for empirical treatment 
depend upon the following clinical classification. 

Grade 1 (Uninfected) No cellulitis, no signs of inflammation or infection 

Grade 2 (Mild infection) 

Local infection involving only the skin and the subcutaneous tissue 

If cellulitis, must be >0.5 cm to ≤2 cm around the ulcer 

 No systemic evidence of infection (SEPSIS CRITERIA) 

First Line Flucloxacillin 1g - oral - QDS All for 7 days. 

If slow response 

continue for a further 7 
days 

Second Line or 
Penicillin Allergy 

Clindamycin 450 mg - oral - QDS 

Alternative choice 
if MRSA positive:  

Doxycycline   200mg - oral - stat  

followed by 100mg BD 

Grade 3 (Moderate infection) 

Local infection with erythema > 2 cm, or involving structures 
deeper than skin and subcutaneous tissues (eg, abscess, 
osteomyelitis) ) Fasciitis and septic arthritis should be considered 
as severe. No systemic evidence of infection. 

Refer to specialist, may need to be admitted.  

Second Line: If severe infection or no response to monotherapy 
after 48 hours, seek advice from microbiologist on 
combination therapy. 

Eczema 

NICE Eczema 

No visible signs of infection:  antibiotics use (alone or with steroids) encourages resistance and does not improve healing   

With visible signs of infection: use oral flucloxacillin or clarithromycin, or topical treatment (as in impetigo).  

Impetigo  

PHE Impetigo 

Localised lesions: topical antibiotics to reduce the risk of 

resistance. Reserve mupirocin for MRSA 
 

 

For extensive, severe, or bullous impetigo: use oral antibiotics 
 

Localised lesions 
Topical

 
fusidic acid 

 
Thinly TDS 5 days  

First Line:Oral  Flucloxacillin  500 mg QDS      7 days 

If penicillin  
allergic:  

Clarithromycin 
 

500 mg BD 

For children doses see 
BNFC 

7 days 

MRSA only   Mupirocin 2% (topical)   TDS 5 days 

http://www.rcgp.org.uk/learning/online-learning/ole/skin-infections.aspx
https://www.nice.org.uk/Guidance/cg57
https://www.gov.uk/government/collections/impetigo-guidance-data-and-analysis
https://www.medicinescomplete.com/mc/bnfc/current/
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SSKKIINN  IINNFFEECCTTIIOONNSS  
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DRUG DOSE DURATION OF 
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Note: Refer to RCGP Skin Infections online training. For MRSA, discuss therapy with microbiologist. 

Mastitis  

 
CKS mastitis and 
breast abscess 

S. aureus is the most common infecting pathogen. Suspect if 
woman has: a painful breast; fever and/or general malaise; a 
tender, red breast. 
Breastfeeding: oral antibiotics are appropriate, where indicated. 
Women should continue feeding, including from the affected 
breast. 

First line   Flucloxacillin 500mg QDS 10-14  days 

PVL- SA  
PHE 

Panton-Valentine Leukocidin (PVL) is a toxin produced by 20.8-46% of S. aureus from boils/abscesses.
 
PVL strains are rare in healthy people, but severe. 

Suppression therapy : should only be started after primary infection has resolved, as ineffective if lesions are still leaking. 

Risk factors: for PVL: recurrent skin infections; invasive infections; MSM; if there is more than one case in a home or close community (school children; millitary 

personell; nursing home residents; household contacts). 

Scabies 

NHS Scabies 

Treat whole body from ear/chin downwards and under nails. If 
under 2 / elderly, also face/scalp

 

 

Treat all home and sexual contacts within 24hr 

First Line:  Permethrin  5% cream 2 applications 1 week 
apart  

If allergy: Malathion  0.5% aqueous liquid 

Varicella 
zoster/ chicken 
pox 
PHE Varicella 

 

Herpes zoster  
/  shingles 

PCDS Herpes 
zoster 

Pregnant/immunocompromised/neonate: seek urgent specialist 

advice 
 

Chicken pox: consider aciclovir IF onset of rash <24h & 

>14years; severe pain; dense/oral rash; 2
o 

household case; 
steroids; smoker  

Shingles: treat if >50 yrs (PHN rare if <50yrs); within 72 hours of 

rash or if one of the following active ophthalmic; or Ramsey Hunt; 
eczema, non-truncal involvement, moderate or severe pain, 
moderate or severe rash.  

 

Treatment not within 72 hours: consider starting antiviral drug 

up to one week after rash onset, if high risk of severe shingles or 
complications (continued vesicle formation; older age; 
immunocompromised; severe pain). 

First line: Aciclovir 
 

800 mg five times a day 7 days 
 

Second line for 
shingles if 
compliance a 
problem (££££) 

 

Valaciclovir 
 

 

1 g TDS 

 

7 days  

Penicillin allergy Erythromycin 500mg QDS  

 

http://www.rcgp.org.uk/learning/online-learning/ole/skin-infections.aspx
https://cks.nice.org.uk/mastitis-and-breast-abscess
https://cks.nice.org.uk/mastitis-and-breast-abscess
https://www.gov.uk/government/publications/pvl-staphylococcus-aureus-infections-diagnosis-and-management-for-primary-care--2
http://www.infectionpreventioncontrol.co.uk/content/uploads/2015/05/19-Scabies-May-2015-Version-1.01.pdf
https://www.gov.uk/government/publications/varicella-the-green-book-chapter-34
http://www.pcds.org.uk/clinical-guidance/herpes-zoster
http://www.pcds.org.uk/clinical-guidance/herpes-zoster
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EEYYEE  IINNFFEECCTTIIOONNSS  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Blepharitis  

 
CKS Blepharitis 
NHS choices  

First line: Lid hygiene This includes: warm compresses; lid 

massage; lid scrubs, gentle washing and avoiding cosmetics.   
 
Second line: topical antibiotics if hygiene measures are 

ineffective after 2 weeks  
 
Signs of Meibomian gland dysfunction or acne rosacea. 

Consider oral antibiotics.  

First line  Self-care- lid hygiene (NHS choices), scrubs/wipes OTC- non-formulary  

Second line  Chloramphenicol 1% 
ointment 

BD 6 weeks trial 

Third line  Doxycycline 100mg OD 
50mg OD 

4 weeks (initial) 
8 weeks 
(maintainence) 

Conjunctivitis  

AAO Conjunctivitis 

NHS Choices 

First line: bath/clean eyelids with cotton wool dipped in sterile 

saline or boiled (cooled) water, to remove crusting. 

 

Treat only if severe, as most cases are viral or self-limiting. 

 

Bacterial conjunctivitis: usually unilateral and also self-

limiting. It is characterised by red eye with mucopurulent, not 
watery discharge. 65% and 74% resolve on placebo by days 5 
and 7  

 

Second line: fusidic acid as it has less gram-negative activity.  

First line 
 

Self care  

Second line : Chloramphenicol 0.5% 
drop 

 

or  

1% ointment 

2 hourly for 2 days then 
reduce frequency to 4 times 
a day  

All for 48 hours after 
resolution 

Third line  Fusidic acid 1% gel Twice a day  

 

https://cks.nice.org.uk/blepharitis
http://www.nhs.uk/Conditions/Blepharitis/Pages/Treatment.aspx
http://www.aao.org/preferred-practice-pattern/conjunctivitis-ppp--2013
https://www.nhs.uk/Conditions/Conjunctivitis-infective/Pages/Treatment.aspx
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DDEENNTTAALL  IINNFFEECCTTIIOONNSS ɀ derived from the Scottish Dental Clinical Effectiveness Programme 2013 SDCEP Guidelines  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

This guidance is not designed to be a definitive guide to oral conditions, as GPs should not be involved in dental treatment. Patients presenting to non-dental primary care services with 

dental problems should be directed to their regular dentist, or if this is not possible, to the NHS 111 service (in England), who will be able to provide details of how to access emergency dental 
care. 

Note: Antibiotics do not cure toothache. First line treatment is with paracetamol and/or ibuprofen; codeine is not effective for toothache. 

Acute 
necrotising 
ulcerative 
gingivitis  

Refer to dentist for scaling and hygiene advice. Antiseptic 
mouthwash if pain limits oral hygiene.  

Commence metronidazole in the presence of systemic signs and 
symptoms. 

First line:  Chlorhexidine 0.12-
0.2%(Do not use within  

30 mins of toothpaste) 

Rinse mouth for 1 minute 
BD 10 ml. 

Always spit out after use 

Until oral hygiene 
possible 

Second  Line 
mouthwash if 
Chlorhexidine 
unsuitable 

Hydrogen peroxide 6%  Rinse mouth for 2-3 mins 
BD-TDS with 15ml 
diluted in ½ glass warm 
water. 

Systemic infection Metronidazole  400mg TDS 3 days  

Dental abscess 
SDCEP Dental 
problems 

¶ Regular analgesia should be the first option until a dentist can be seen for urgent drainage, as repeated courses of antibiotics for abscesses are not appropriate. 

¶ Repeated antibiotics alone, without drainage, are ineffective in preventing the spread of infection. Antibiotics are only recommended if there are signs of severe 
infection, systemic symptoms,high risk of complications. 

¶ Patients with severe odontogenic infections (cellulitis, plus signs of sepsis; difficulty in swallowing; impending airway obstruction) should be referred urgently for 
hospital admission to protect airway, for surgical drainage and for IV antibiotics. 

¶ The empirical use of cephalosporins, co-amoxiclav, clarithromycin, and clindamycin do not offer any advantage for most dental patients, and should only be used if 
there is no response to first line drugs.  

If pus present refer for drainage, tooth extraction or root canal.  
Send pus for investigation. 

 

If spreading infection (lymph node involvement, or systemic signs 
ie fever or malaise) ADD metronidazole

.  

 

True penicillin allergy: Use clarithromycin.  

 

If severe: refer to hospital. 

First line:  Amoxicillin 

Or  

Phenoxymethylpenicillin 

500 mg TDS 

 

1g QDS 

Up to 5 days review at 
3days 

Spreading 
infection  add in   

Metronidazole 400 mg TDS  

Penicillin allergy  Clarithromycin 500 mg BD 

http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
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DDEENNTTAALL  IINNFFEECCTTIIOONNSS ɀ derived from the Scottish Dental Clinical Effectiveness Programme 2013 SDCEP Guidelines  

ILLNESS COMMENTS FORMULARY 
PLACEMENT 

DRUG DOSE DURATION OF 
TREATMENT 

Mucosal 
ulceration and 
inflammation  

(simple gingivitis) 

SDCEP Dental 
problems

 

¶ Temporary pain and swelling relief can be attained with saline 
mouthwash 

¶ Use antiseptic mouthwash if severe & pain limits oral hygiene to 
treat or prevent secondary infection.  

¶ The primary cause for mucosal ulceration or inflammation 
(aphthous ulcers, oral lichen planus, herpes simplex infection, 
oral cancer) needs to be evaluated and treated. 

First line:  Simple saline mouthwash
 

½ tsp salt dissolved in 
warm water 

Always spit out after 
use. 

Use until lesions 
resolve or less pain 
allows oral hygiene 

Second line Chlorhexidine 0.12-0.2%
 

(Do not use within 30 mins 
of toothpaste)  

Rinse mouth for 1 minute 
BD 10 ml.  

Third Line Hydrogen peroxide 6% 

(Spit out after use) 

Rinse mouth for 2-3 mins 
BD-TDS with 15ml 
diluted in ½ glass warm 
water.  

Pericoronitis   

SDCEP Dental 
problems

 

Refer to dentist for irrigation & debridement.
 

If persistent swelling or systemic symptoms use metronidazole.  

Use antiseptic mouthwash if pain and trismus limit oral hygiene
 

First line:  Amoxicillin  

Or  

Metronidazole 

500 mg TDS 

 

400 mg TDS 

3 days 

 

If pain and trismus 
limit oral hygiene 

Chlorhexidine 0.12-
0.2%(Do not use within  

30 mins of toothpaste) 

Or  

Hydrogen peroxide 6%  

 

Rinse mouth for 1 minute 
BD 10 ml.  

 

Or  

Rinse mouth for 2-3 mins 
BD-TDS with 15ml 
diluted in ½ glass warm 
water.  

Spit out after use 

Until oral hygiene 
possible 

 

http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf
http://www.sdcep.org.uk/wp-content/uploads/2013/03/SDCEP+MADP+Guidance+March+2013.pdf

